
APPENDIX 2A 
MAGNA WATER 
DISTRICT 
WASTEWATER 
FACILITY PLAN



 

 

 

Magna Water District 

WASTEWATER FACILITY PLAN 
FINAL March 2017 



7090 S. UNION PARK AVENUE, SUITE 600 • SALT LAKE CITY, UTAH 84047 • P. 801.233.2500 • F. 801.233.2501 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/TOC

MAGNA WATER DISTRICT 

WASTEWATER FACILITY PLAN 

FINAL 
March 2017 



 

March 2017  i 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/TOC 

MAGNA WATER DISTRICT 

 
WASTEWATER FACILITY PLAN 

 
 

TABLE OF CONTENTS 
 
 Page No. 

CHAPTER 1 - BASIS OF DESIGN ................................................................................... 1-1 

1.1 INTRODUCTION .................................................................................................. 1-1 
[...]
3.3.1 Alternative 1: Pipeline to C7 Ditch ............................................................. 3-4 
3.3.2 Alternative 2: Nitrification Upgrade with UV Disinfection ............................ 3-6 
3.3.3 Alternative 3: Biological Nitrogen Removal with UV Disinfection .............. 3-11 
3.3.4 Alternative 4: No Action ........................................................................... 3-11 



 

March 2017  ii 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/TOC 

CHAPTER 4 - BACKGROUND ........................................................................................ 4-1 

4.1. INTRODUCTION .................................................................................................. 4-1 
4.1.1. Economic Evaluation ................................................................................. 4-1 
4.1.2. Non-Economic Evaluation ......................................................................... 4-6 

4.2. RECOMMENDATION ........................................................................................... 4-8 

CHAPTER 5 - REUSE ...................................................................................................... 5-1 

5.1 INTRODUCTION .................................................................................................. 5-1 
5.1.1 Existing Secondary Water System............................................................. 5-1 
5.1.2 Water Quality Requirements for Reuse ..................................................... 5-1 

5.2 TREATMENT TECHNOLOGIES ........................................................................... 5-3 
5.2.1 Tertiary Treatment ..................................................................................... 5-3 

5.3 CONNECTING TO SECONDARY WATER SYSTEM ........................................... 5-4 
5.3.1 Pipeline to Connect Reuse Water to Secondary Water System ................. 5-4 
5.3.2 Low Level Booster Station ......................................................................... 5-4 

5.4 REUSE SYSTEM COST ESTIMATE .................................................................... 5-4 
5.5 INTEGRATION WITH TREATMENT ALTERNATIVES ......................................... 5-7 

CHAPTER 6 - BIOBROX AND BRINE LINE PLANNING ................................................ 6-1 

6.1 INTRODUCTION .................................................................................................. 6-1 
6.2 BIOBROX PLANNING .......................................................................................... 6-1 

6.2.1 Existing Condition ...................................................................................... 6-1 
6.2.2 Brine-Only Treatment at the Wastewater Facility ....................................... 6-2 

6.3 BRINE LINE PLANNING ....................................................................................... 6-3 

CHAPTER 7 - RECOMMENDATION AND IMPLEMENTATION ...................................... 7-1 

7.1 INTRODUCTION .................................................................................................. 7-1 
7.2 DWQ PERMITTING AND TREATMENT ALTERNATIVE REVIEW ....................... 7-1 
7.3 RECOMMENDED ALTERNATIVE ........................................................................ 7-3 

7.3.1 Permitting .................................................................................................. 7-3 
7.3.2 Estimated Project Cost .............................................................................. 7-4 
7.3.3 Schedule ................................................................................................... 7-5 
7.3.4 Project Funding ......................................................................................... 7-5 
7.3.5 Long-Term Planning .................................................................................. 7-6 

 
 

LIST OF TABLES 
 
Table 1.1 MWD Service Area Population Projections ................................................ 1-3 
Table 1.2 Historical Wastewater Influent Flow ........................................................... 1-4 
Table 1.3 Historical Influent Wastewater Characteristics ........................................... 1-5 
Table 1.4 Projected Flows for 1) Magna WD Alone; 2) w/ Prison + NW Corridor ....... 1-6 
Table 1.5 Wastewater Design Characteristics ........................................................... 1-6 
Table 1.6 Projected Flows and Loadings - Scenario 1: Magna Water District 

(MWD) Only .............................................................................................. 1-7 
Table 1.7 Projected Flows and Loadings - Scenario 2: MWD + Prison + NW 

Corridor ..................................................................................................... 1-8 
Table 2.1 Hydraulic and Treatment Criteria ............................................................... 2-4 
Table 2.2 Planning Scenario Flow Summary ............................................................. 2-5 



 

March 2017  iii 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/TOC 

Table 2.3 WWTP Hydraulic and Treatment Capacity Evaluation Summary ............... 2-8 
Table 2.4 Cost Estimate for Improvements ............................................................. 2-11 
Table 3.1 Potential Future Discharge Requirements ................................................. 3-2 
Table 3.2 Feasibility of Treatment Alternatives to Meet Future Regulations .............. 3-4 
Table 4.1 Cost Estimate for Alternative 1 - C7 Ditch at 3.7 mgd Flow ....................... 4-2 
Table 4.2 Additional Operations and Maintenance Estimate for Alternative 1 - C7 

Ditch at 3.7 mgd Flow ................................................................................ 4-2 
Table 4.3 Cost Estimate for Alternative 2 – Nitrification Upgrade with UV 

Disinfection at 3.7 mgd Flow...................................................................... 4-3 
Table 4.4 Additional Operations and Maintenance Estimate for Alternative 2 - 

Nitrification Upgrade with UV Disinfection at 3.7 mgd Flow ....................... 4-4 
Table 4.5 Cost Estimate for Alternative 3 – Biological Nutrient Removal with UV 

Disinfection at 3.7 mgd Flow...................................................................... 4-5 
Table 4.6 Additional Operations and Maintenance Estimate for Alternative 3 - 

Biological Nutrient Removal with UV Disinfection at 3.7 mgd Flow ............ 4-5 
Table 4.7 Summary of Alternatives ........................................................................... 4-6 
Table 4.8 Non-Economic Evaluation Criteria ............................................................. 4-8 
Table 4.9 Non-Economic Evaluation ......................................................................... 4-8 
Table 5.1 Reuse Filter Design and Treatment Capacity ............................................ 5-3 
Table 5.2 Cost Estimate for Reuse Filters ................................................................. 5-5 
Table 5.3 Additional Operations and Maintenance Estimate for Reuse Filters ........... 5-5 
Table 6.1 Cost Estimate for Treatment of Brine at WW Facility ................................. 6-3 
Table 7.1 Effluent Discharge Requirements .............................................................. 7-2 
Table 7.2 Cost Estimate for Alternative 1 - C7 Ditch at 3.7 mgd Flow ....................... 7-5 
Table 7.3 Facility Design and Construction Schedule ................................................ 7-6 
Table 7.4 Capital Improvement Plan for 3.7 mgd Flow .............................................. 7-7 
 

 
LIST OF FIGURES 

 
Figure 1.1 Magna Water District Service Area and Potential Growth Areas ................ 1-2 
Figure 2.1 Current System Process Flow Diagram ..................................................... 2-2 
Figure 2.2 Historical Effluent Quality .......................................................................... 2-3 
Figure 3.1 Waterbodies Downstream of WWTP ......................................................... 3-5 
Figure 3.2 Plan View of C7 Ditch Alternative .............................................................. 3-7 
Figure 3.3 C7 Ditch Alternative ................................................................................... 3-8 
Figure 3.4 Plan View of Nitrification with UV Disinfection ........................................... 3-9 
Figure 3.5 Nitrification with UV Disinfection .............................................................. 3-10 
Figure 3.6 Plan View of Biological Nutrient Removal and UV Disinfection ................ 3-12 
Figure 3.7 Biological Nutrient Removal with UV Disinfection .................................... 3-13 
Figure 5.1 Secondary Water System .......................................................................... 5-2 
Figure 5.2 Plan View of Reuse Filter and Pump Station ............................................. 5-6 
Figure 5.3 C7  Ditch Alternative with Reuse ............................................................... 5-8 
Figure 5.4 Nitrification with UV Disinfection and Reuse .............................................. 5-9 
Figure 5.5 Biological Nutrient Removal with UV Disinfection and Reuse .................. 5-10 
Figure 6.1 Plan View of Brine Treatment Projects ...................................................... 6-4 
Figure 7.1 Treatment and Pipeline Schedule .............................................................. 7-6 



March 2017  iv 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/TOC 

LIST OF APPENDICES 

APPENDIX A Flow and Loading Data 
APPENDIX B Hydraulic and Treatment Capacity Evaluation 
APPENDIX C C7 Pre-Design Study 
APPENDIX D Detailed Cost Estimates 
APPENDIX E DWQ Correspondence  



March 2017 1-1 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Ch01

Chapter 1 

BASIS OF DESIGN 

1.1 INTRODUCTION 

The Magna Water District (MWD or District) provides drinking water and wastewater 

collection and treatment services to Magna Township and a small area of West Valley City. 

For wastewater treatment, MWD treats an average flow of 2.3 million gallons per day (mgd) 

with an activated sludge system consisting of a headworks, two oxidation ditches, two 

secondary clarifiers, a chlorine contact facility, and mechanical dewatering. The majority of 

the existing facility was constructed in 1985 for a design flow of 3.3 mgd. Two main trunk 

lines convey wastewater from east and west sides of the service area to the facility by 

gravity. Treated wastewater currently flows into the Great Salt Lake via a series of 

manmade and natural waterways. 

MWD hired Carollo Engineers, Inc. (Carollo) to conduct a wastewater treatment facility 

master plan as a result of new nutrient removal regulations adopted by the Utah Division of 

Water Quality (DWQ) for ammonia and phosphorus, aging infrastructure, particularly the 

aeration equipment, and the steady growth expected in the MWD service area. The specific 

objectives of this wastewater treatment facility master plan are as follows: 

 Project future flows and nutrient loads over a 20-year planning period based on 

current wastewater characteristics and population growth rates. 

 Identify hydraulic and treatment capacity limitations within the current facility and 

evaluate current operations, including efforts to optimize process for ammonia 

removal.  

 Forecast future regulations and evaluate feasibility of cost and treatment technology 

alternatives. 

 Recommend a preferred treatment alternative and implementation schedule. 

 Evaluate compatibility of the preferred treatment alternative with current and future 

MWD projects including reuse pump station, brine line for electrodialysis reversal 

(EDR) concentrate, and perchlorate treatment at the BIOBROx facility. 

1.2 BACKGROUND 

The Magna Township is a small community located at the base of the Oquirrh Mountains 

west of Salt Lake City, Utah. Magna was established in 1851 as an agricultural community, 

but with the growth of Salt Lake City 14 miles to the east, and the town's proximity to State 

Route 201, it has grown substantially. Although largely a bedroom community, there are 

industrial areas, with the two largest facilities being Orbital ATK and Rio Tinto, formerly 

Kennecott Copper Corporation.  

In addition to the expected population growth within the existing MWD service area, there 

are two possible future developments, as shown in Figure 1.1, which may increase demand 

for water and wastewater services from MWD. The first is the relocation of the State Prison 

to Salt Lake City, north of Interstate 80.  



pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Figure 1.1 

MAGNA WATER DISTRICT SERVICE 
AREA AND POTENTIAL GROWTH AREAS

FIGURE 1.1 

MAGNA WATER DISTRICT 
WASTEWATER FACILITY PLAN 2017

Legend 

 Potential Development Areas 
Potential Prison Site 
Current Service Area 



 

March 2017 1-3 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Ch01 

MWD and Salt Lake City Public Utilities Department have both submitted proposals to the 

State of Utah to provide water and wastewater services to the new prison complex. Should 

MWD’s proposal be selected, the Magna Township will likely annex the land north of the 

current boundaries all the way to the prison site. This area is referred to as the Northwest 

Corridor for this study. 

The second is the development of the Oquirrh Mountain foothills. This land is currently 

owned by Rio Tinto and is used in their mining operations. There have been discussions 

about turning the area stretching from Barney's Canyon (approximately 8600 South) to the 

Kennecott tailings ponds (North of State Route 201) into a large housing development. The 

timeline for this development is unknown and is subject to Rio Tinto’s business plans. 

Therefore, as a timeline cannot be established for this growth scenario, it will not be 

considered further in this report.  

1.3 POPULATION PROJECTION 

The MWD service area includes Magna Township and extends beyond to include portions 

of West Valley City and unincorporated areas of Salt Lake County. Most recent population 

estimates are from the 2010 U.S. Census Bureau of 26,505 (Magna Township only).The 

current population within the service area was last estimated at 31,111 for the year 2015 in 

the 2013 Impact Fee Facility Plan (2013 Plan). MWD reports 9,056 residential equivalent 

connections to their sewer system. Using the population per residential equivalent (RE) 

factor of 3.11 derived from the 2013 Plan, population estimates for 2015 are approximately 

28,160. Based on these recent estimates, MWD has modified the projected growth rate 

from 1.4 percent in the 2013 Plan to 1.2 percent for this plan.  

Table 1.1 shows the estimated population within MWD’s service area based on 1.2 percent 

growth through the year 2050.  

 

Table 1.1 MWD Service Area Population Projections 
Wastewater Facility Plan 
Magna Water District 

 

 20151 2020 2025 2030 2035 2050 

Total 31,111 33,035 35,078 37,247 39,550 47,350 

Notes: 

(1) Population value corresponds to MWD Water and Sewer Master Plan. 
 



 

March 2017 1-4 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Ch01 

1.4 WASTEWATER FLOW CHARACTERISTICS 

MWD provided daily influent flow data for 2006 to 2015. From 2009 to current day, 

concentrate from MWD’s EDR drinking water treatment plant is wasted into the sewer 

system at an average rate of 0.5 mgd. A project is currently underway to divert this 

concentrate from the sanitary sewer, therefore, this flow was subtracted from the data in 

order to determine the municipal waste flow. The average wastewater flow without EDR is 

2.3 mgd as shown in Table 1.2. Peaking factors were derived from this historical data for 

annual average day flow (AADF) to maximum month daily flow (MMDF). The highest flow 

year, 2009, was selected for flow projections, resulting in an AADF:MMDF peaking factor of 

1.25. 
 

Table 1.2 Historical Wastewater Influent Flow 
Wastewater Facility Plan 
Magna Water District 

Month 2006 2007 2008 2009 2010 2011 2012 2013 2014 2015 Max 

Jan 2.2 2.2 2.2 2.4 2.5 2.5 2.4 2.3 2.3 2.2 2.5 

Feb 2.2 2.3 2.2 2.4 2.3 2.5 2.4 2.2 2.3 2.1 2.5 

Mar 2.3 2.3 2.3 1.9 2.4 2.5 2.3 2.3 2.2 2.1 2.5 

Apr 2.4 2.2 2.3 2.1 2.1 2.7 2.3 2.5 2.2 2.1 2.7 

May 2.3 2.2 2.3 2.1 2.0 2.6 2.1 2.7 2.3 2.2 2.7 

Jun 2.4 2.3 2.4 2.0 2.1 2.5 2.0 2.5 2.2 2.2 2.5 

Jul 2.4 2.4 2.4 2.8 2.4 2.5 2.2 2.3 2.2 2.4 2.8 

Aug 2.5 2.4 2.3 2.8 2.7 2.7 2.4 2.2 2.4 2.5 2.8 

Sep - 2.3 2.4 2.5 2.7 2.4 2.3 1.9 2.4 2.5 2.7 

Oct - 2.2 2.2 2.4 2.7 2.4 2.4 2.3 2.3 2.6 2.7 

Nov - 2.1 2.4 2.3 2.4 2.3 2.3 2.2 2.2 2.5 2.4 

Dec - 2.2 2.5 2.2 2.6 2.4 2.6 2.2 2.2 2.6 2.6 

Average 
Day 

2.3 2.3 2.3 2.3 2.4 2.5 2.3 2.3 2.3 
2.3 2.5 

Max. 
Month 

2.5 2.4 2.5 2.8 2.7 2.7 2.6 2.7 2.4 
2.6 2.8 

Table 1.3 shows a summary of the flow and loading data for the year of 2014. Similar to the 

data in Table 1.2, monthly flow records from the EDR plant were subtracted from monthly 

influent wastewater flow to determine the average flow without EDR flow. The complete 

flow and loading data is included in Appendix A.  
 



 

March 2017 1-5 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Ch01 

Table 1.3 Historical Influent Wastewater Characteristics 
Wastewater Facility Plan 
Magna Water District 

 Average Flow 
(without EDR 

Flow) 

BOD 
(mg/L) TSS (mg/L) 

NH3 
(mg/L) 

TP 
(mg/L) 

2014 Annual Average 2.26 113.1 111.3 21.8 4.1 

2014 Max Month 2.40 139.3 161.5 25.5 6.4 

2014 Max Day 2.84 216.0 516.0 33.7 17.0 

2014 Max Month 
Occurrence 

August February August January March 

2014 Min Month  2.18 80.6 80.2 16.3 3.0 

2014 Min Month 
Occurrence 

March July January July June 

Using the average flows from 2014 of 2.3 mgd and the peaking factor of 1.25, the average 

and maximum month flow per capita was determined to be 74 and 92 gallons per person 

per day (gpcd), respectively.  

1.5 PROJECT FLOWS AND LOADS  

Two flow and load scenarios will be used to represent the possible growth scenarios for the 

wastewater facility. The first scenario represents the flows and loads for the MWD service 

area alone with population growth of 1.2 percent per year. The second scenario represents 

the flows and loads from the MWD and includes additional flow of 0.5 mgd for the prison 

and subsequent growth of 1 mgd for the Northwest Corridor. These two flow scenarios will 

be used to evaluate the existing facility (Chapter 2) and improvement alternatives will be 

developed in Chapter 3. The following sections present additional details of these two flow 

scenarios. 

1.5.1. Scenario 1: MWD Service Area  

Scenario 1 assumes that population growth rates hold constant at 1.2 percent over the next 

20 years and growth is limited to within the existing service area. The 20-year flow was 

calculated with the AADF flow per capita value of 74 gpcd multiplied by the 2035 population 

projections (Table 1.1) resulting in the 20-year annual average day flow of 2.95 mgd. 

1.5.2. Scenario 2: MWD with Prison and NW Corridor  

If MWD were selected to provide water and wastewater services to the new Utah State 

Prison, an additional 0.5 mgd of high strength (300 mg/L BOD based on personal 

communication with South Valley Sewer District) wastewater would be sent to MWD for 

treatment. 

For planning purposes, it was assumed that the prison construction will be complete by the 

year 2020. Once the prison is built, additional development along the Northwest (NW) 

Corridor is anticipated, mainly along I-80 and 5600 West. To account for this additional 



 

March 2017 1-6 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Ch01 

development, in 20 years it is anticipated that land within a half mile west of South 

5600 West and a half mile north and south of I-80 will develop as light industrial at 

200 gallons per day per acre for a total flow of 1 mgd. Table 1.4 shows the projected 

flows for the existing MWD service area alone, and for the MWD service area with the 

addition of the prison and NW Corridor in 2020. 
 

Table 1.4 Projected Flows for 1) Magna WD Alone; 2) w/ Prison + NW Corridor 
Wastewater Facility Plan 
Magna Water District 

Annual Average Daily Flow 
(mgd) 

2015 2020 2025 2030 2035 2050 

Magna 2.3 2.47 2.62 2.78 2.95 3.50 

Prison -- 0.50 0.50 0.50 0.50 0.50 

NW Corridor -- 0.11 0.22 0.47 1.00 1.00 

Magna WD Only 2.3 2.47 2.62 2.78 2.95 3.50 

Magna WD + Prison + NW 
Corridor  

2.3 3.07 3.34 3.75 4.45 5.00 

1.5.3. Wastewater Design Characteristics 

Table 1.5 shows the wastewater design strength for both flow scenarios.They were 

developed based on the historical water quality in Table 1.3 for MWD, known values for the 

prison, and estimated values1 for the NW Corridor. These design conditions will be used in 

Chapter 3 to size alternatives that will be evaluated for both Scenario 1 and 2. 
 

Table 1.5 Wastewater Design Characteristics 
Wastewater Facility Plan 
Magna Water District 

Wastewater 
Characteristics 

Scenario 1: Magna Water 
District (MWD) only 

Scenario 2: MWD + Prison 
+ NW Corridor 

BOD5 Mg/L Mg/L 

Average 113 140 

Max Month 140 160 

Max Day 216 210 

TSS   

Average 111 150 

Max Month 160 180 

Ammonia-N   

Average 22 22 

Max Month 26 25 

Max Day 31 28 

                                                
1 Metcalf and Eddy (2014), Wastewater Engineering, Table 3-18. 



 

March 2017 1-7 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Ch01 

Table 1.5 Wastewater Design Characteristics 
Wastewater Facility Plan 
Magna Water District 

Wastewater 
Characteristics 

Scenario 1: Magna Water 
District (MWD) only 

Scenario 2: MWD + Prison 
+ NW Corridor 

Total Phosphorus   

Average 4 5 

Max Month 7 7 

1.5.4. Summary of Projected Flows and Loads 

The projected flows and loads for both flow scenarios were developed by combining the 

flow data from Table 1.4 and the strength data from Table 1.5. From this information, the 

projected loads for BOD5, TSS, Ammonia, and Total Phosphorus were calculated, as 

shown in Table 1.6 for MWD only, and Table 1.7 for MWD with the Prison and NW Corridor.  

 

Table 1.6 Projected Flows and Loadings - Scenario 1: Magna Water District 
(MWD) Only 
Wastewater Facility Plan  
Magna Water District 

Parameter 2015 2020 2025 2030 2035 

Flow MGD MGD MGD MGD MGD 

Average 2.30 2.45 2.61 2.77 2.94 

Max Month 2.88 3.07 3.26 3.46 3.67 

 mg/L lb/day mg/L lb/day mg/L lb/day mg/L lb/day mg/L lb/day 

BODs 

Average 113 2,168 113 2,309 113 2,460 113 2,610 113 2,771 

Max 
Month 

140 3,363 140 3,585 140 3,806 140 4,040 140 4,285 

TSS                     

Average 111 2,129 111 2,268 111 2,416 111 2,564 111 2,722 

Max 
Month 

160 3,843 160 4,097 160 4,350 160 4,617 160 4,897 

Ammonia-N 

Average 22 422 22 449 22 476 22 506 22 537 

Max 
Month 

26 623 26 663 26 704 26 747 26 793 

Total Phosphorus 

Average 4 77 4 82 4 87 4 92 4 98 

Max 
Month 

7 168 7 179 7 190 7 202 7 214 

 



 

March 2017 1-8 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Ch01 

Table 1.7 Projected Flows and Loadings - Scenario 2: MWD + Prison + NW 
Corridor 
Wastewater Facility Plan  
Magna Water District 

Parameter 2015 2020 2025 2030 2035 

Flow MGD MGD MGD MGD MGD 

Average 2.30 3.06 3.33 3.74 4.44 

Max Month 2.88 3.83 4.16 4.68 5.55 

 mg/L lb/day mg/L lb/day mg/L lb/day mg/L lb/day mg/L lb/day 

BODs           

Average 140 2,685 140 3,562 140 3,876 140 4,354 140 5,169 

Max 
Month 

160 3,836 160 5,088 160 5,537 160 6,220 160 7,384 

TSS                     

Average 150 2,877 150 3,816 150 4,153 150 4,665 150 5,538 

Max 
Month 

180 4,316 180 5,724 180 6,229 180 6,998 180 8,307 

Ammonia-N                    

Average 22 422 22 560 22 609 22 684 22 812 

Max 
Month 

25 599 25 795 25 865 25 972 25 1,154 

Total Phosphorus                

Average 5 96 5 127 5 138 5 156 5 185 

Max 
Month 

7 168 7 223 7 242 7 272 7 323 

 
 



 

March 2017 2-1 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Ch02 

Chapter 2 

EXISTING FACILITY REVIEW 

2.1 INTRODUCTION 

Magna Water District (MWD) owns and operates wastewater collection and treatment 

facilities designed to protect the health of their customers and the environment. The 

treatment facility makes use of an activated sludge process where a mass of microbes is 

cultivated to biologically degrade waste within a controlled environment. Microbes are later 

removed by settling and mechanical dewatering, and the clear water remaining is 

disinfected prior to release back to the environment. The treatment system includes the 

following process units: influent pump station, course screening, grit removal, fine 

screening, intermediate pump station, oxidation ditches, secondary clarifiers, chlorine 

disinfection, and solids handling. These processes are also illustrated in a process flow 

diagram shown in Figure 2.1.  

The existing treatment processes have been tailored to meet the effluent conditions 

specified under the existing permit. As an example, Figure 2.2 shows the historical effluent 

quality of BOD and TSS. Daily concentration values are shown and despite a few upsets 

the facility has always met the 30 day average effluent limits for BOD And TSS. Also shown 

is the historical effluent quality for total phosphorus and ammonia. While the facility is not 

currently regulated on these constituents, this record illustrates the need for improvements 

in order to meet proposed or future effluent limits. Chapter 3 will cover the new effluent 

limits in more detail. Within this chapter, the hydraulic and treatment capacities of the 

process units will be evaluated at three flow conditions: existing flows, Scenario 1: MWD 

alone; Scenario 2: the combined flows of MWD, proposed prison; and the northwest (NW) 

corridor.  

2.2 BACKGROUND 

MWD’s activated sludge treatment facility was constructed in 1985 with a design capacity of 

3.3 million gallons per day (mgd). Although the core process of oxidation ditches and 

secondary clarifiers has remained unchanged, there have been improvements and 

modifications made, including a new mechanical dewatering building that replaced drying 

bed dewatering and a new East Headworks facility that replaced the West Headworks and 

Influent Pump Station. Flows increased in 2009 as a result of the addition of disposal 

concentrate from MWD’s electrodialysis reversal (EDR) drinking water treatment facility to 

the sanitary sewer system. As a result, MWD applied for and received a permitted capacity 

increase from 3.3 mgd to 4.0 mgd. As stated in Chapter 1, the current average flow to the 

treatment facility is 2.3 mgd without concentrate from the EDR facility. 

 
  



pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Figure 2.1 

CURRENT SYSTEM PROCESS 
FLOW DIAGRAM 

FIGURE 2.1 

MAGNA WATER DISTRICT 
WASTEWATER FACILITY PLAN 2017 



pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Fig. 2.2 

HISTORICAL EFFLUENT QUALITY

FIGURE 2.2 

MAGNA WATER DISTRICT 

WASTEWATER FACILITY PLAN 2017

        Daily concentration shown
        Effluent limit based on 30-day average 
        (no permit violation occured) 

        Daily concentration shown
        Effluent limit based on 30-day average
        (no permit violation occured) 

        Daily concentration shown
        Future effluent limit based on annual mean

        Daily concentration shown
        Future effluent limit varies seasonally

*Proposed Winter 



 

March 2017 2-4 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Ch02 

For purposes of this evaluation, the capacities of redundant facilities such as the West 

Headworks and Influent Pump Station and the drying beds were not evaluated.  

MWD currently has a project underway to construct a dedicated brine line for concentrate 

flows from the EDR facility. The brine line will convey concentrate directly to the outfall of 

the wastewater treatment facility, preserving hydraulic capacity in both the collection system 

and treatment facilities. As a result, Scenario 1 and 2 future flow projections established in 

Chapter 1 do not include concentrate flows.  

The main treatment processes were evaluated based on the hydraulic and treatment 

criteria shown in Table 2.1. The following sections describe the results of this evaluation 

which are summarized for both existing and future flow conditions in Table 2.3. See 

Appendix B for additional details. 

 

Table 2.1 Hydraulic and Treatment Criteria 
Wastewater Facility Plan  
Magna Water District 

Process Hydraulic Criteria Treatment Criteria 

Influent Pumps PHF with largest pump offline 

 

Headworks 

  Grit System 

  Coarse Screens 

PHF with 1 channel offline 

 

Oxidation Ditches 

2 @ 1.7 MG ea. 

Hydraulic Retention Time: 
24 hours 

Aeration Capacity: 

1.2 lbs O₂ per lbs BOD₅ 

4.6 lbs of O₂ per lb NH3 

Clarifiers 

Surface Overflow Rate: 

400 gal/ft²-day at AADF 

800 gal/ft²-day at PHF 

Solids Loading Rate: 

24 lb/ft²-day at AADF 

41.5 lb/ft²-day at MMDF 

Chlorination 

2 @ 70,000 Gal. ea. 

30 min. @ MMDF 
60 min. @ AADF 

25 mg/L dose at MMDF 

RAS Pump 
1.0 X AADF 

largest pump offline 

 

WAS Pump 0.1 X AADF  

Solids Dewatering 
45 gpm @ 0.75% solids at 

AADF 
600 lbs/hour at AADF 

Notes: 

(1) PHF – Peak Hour Flow. 
(2) MMDF – Max Month Average Day Flow. 
(3) AADF – Average Annual Day Flow. 

(4) BOD₅ – Biological Oxygen Demand as measured by 5 day test. 

(5) NH3 – Ammonia. 
(6) WAS – Waste Activated Sludge. 



 

March 2017 2-5 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Ch02 

2.3 HYDRAULIC CAPACITY 

A hydraulic model using Hydraulix®, Carollo’s in-house hydraulic modeling software, was 

created based on information available from the 1985 Wastewater Treatment Plant 

Upgrade and Expansion and 2010 Magna WRF Fine Screen Facility record drawings. The 

model was calibrated using measurements taken at the facility during average flow 

conditions of 2.3 mgd. After calibration, the model was used to analyze hydraulic capacity 

of the plant at existing and projected Scenario 1 and 2 future flow conditions identified in 

Chapter 1. Pump stations were analyzed at firm capacity, defined as the largest pump out 

of service. These components were evaluated in the following sections at three flow 

scenarios: Existing Conditions, Scenario 1: MWD only, and Scenario 2: MWD, prison flow 

and NW Corridor. See Table 2.2 for the flow summary per scenario and refer to Chapter 1, 

Section 1.5 for the discussion of flows and loads for each scenario. 

 

Table 2.2 Planning Scenario Flow Summary 
Wastewater Facility Plan  
Magna Water District 

Scenario AADF MMDF PHF 

Existing 2.3 2.9 4.6 

Scenario 1: MWD alone 2.95 3.7 5.9 

Scenario 2: MWD with Prison and NW Corridor 4.45 5.6 8.9 

2.3.1 Existing Facility Hydraulic Capacity Evaluation 

The hydraulic model analyzed the facility based on existing flows. These flows included 

both domestic wastewater and the brine flow from the EDR process. Two primary criteria 

were verified: velocities within pipes were less than five feet per second and no control 

weirs were submerged. In addition, the chlorine contact basin volume was verified for 

Annual Average Daily Flow (AADF) and Maximum Monthly Daily Flow (MMDF) conditions.  

2.3.2 Scenario 1 Hydraulic Capacity Evaluation 

Scenario 1 includes flow increases over 20 years to represent growth of MWD only and 

evaluated with the criteria shown in Table 2.1. Based on the results of the hydraulic model, 

the limitations identified include the east influent lift station.  

The east influent lift station and headworks does not have capacity alone for this flow. For 

the higher flows of this scenario, the West Headworks would need to operate. Operators 

should ensure that during peak flow conditions, wastewater can passively travel to the West 

Headworks. 

2.3.3 Scenario 2 Hydraulic Capacity Evaluation 

Scenario 2 includes flow increases over the 20-year period to represent growth of MWD 

with additional flow from the prison and northwest corridor and evaluated with the criteria 



 

March 2017 2-6 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Ch02 

shown in Table 2.1. Based on the results of the hydraulic model, the limitations identified 

include the east influent lift station  

2.4 TREATMENT CAPACITY 

Separate from hydraulic capacity, plant mechanical and process equipment were analyzed 

to determine the treatment capacity of the facility. Treatment capacities were evaluated for 

the following components: 

 Oxidation ditch: aeration capacity. 

 Clarifiers: overflow rate and solids loading rate. 

 Chlorine contact basins: chlorine gas system. 

 Screw press: solids loading rate. 

These components were evaluated in the following sections at three flow scenarios: 

Existing Conditions, Scenario 1: MWD only, and Scenario 2: MWD, prison flow and NW 

Corridor. See Table 2.2 for the flow summary per scenario and refer to Chapter 1, Section 

1.5 for the discussion of flows and loads for each scenario. 

2.4.1 Existing Facility Treatment Evaluation 

During existing conditions, the majority of the treatment process operates with sufficient 

capacity. Although the oxidation ditch has sufficient aeration capacity to meet the existing 

treatment requirements, the brush rotors have reached the end of their service life and lack 

the automation needed to consistently achieve low ammonia concentrations.  

The secondary clarifiers have sufficient capacity to meet the solids loading rates during the 

existing flows. However, valves on the influent side of the east clarifier do not operate, 

which does not allow the clarifier to be completely isolated from service for maintenance or 

repair.  

The gaseous chlorination system has sufficient capacity to meet the dosing requirement of 

25 mg/L at MMDF. 

The screw presses have sufficient capacity to meet the solids loading rate during the 

existing scenario.  

2.4.2 Scenario 1 Treatment Capacity Evaluation 

This scenario tests the treatment capacity of the system during 20-year flows of MWD 

alone. In addition to the aeration upgrade needed, the East Headworks will approach 

capacity with both channels in operation. As flows increase in the future during this 

scenario, the West Headworks will be used more frequently for peak flows. Although 

components in the West Headworks are aging and screening and grit removal is not as 

robust, MWD feels they can continue to operate the West Headworks in conjunction with 

the East Headworks through the 20-year planning period. 



 

March 2017 2-7 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Ch02 

The screw presses have sufficient solids loading rate capacity for this scenario, however 

they may be limited hydraulically as flows approach the 20-year horizon. As flows increase 

and screw press run time approaches 12 hours per day, the district should plan for a third 

screw press, likely within the next ten to fifteen years. 

2.4.3 Scenario 2 Treatment Capacity Evaluation 

This scenario tests the treatment capacity of the system during the combined 20-year flows 

of the Magna Water District, the prison, and the NW corridor. These flows exceed the 

original 1985 design conditions of the plant. As such, capacity is exceeded for the oxidation 

ditch hydraulic retention time and the secondary clarifier overflow and solids loading rates.   

In addition, the chlorination basin does not have sufficient volume to meet 60 minutes of 

contact time at AADF. The gaseous chlorination system does not have sufficient capacity to 

meet the dosing requirement of 25 mg/L at MMDF. These upgrades should occur as AADF 

approaches 4.5 MGD. 



 

 

M
a

rc
h
 2

0
1

7
  

2
-8

 
pw

://C
arollo/D

ocum
ents/C

lient/U
T

/M
agna/9910B

00/D
eliverables/C

h02 
 pw

://C
arollo/D

ocum
ents/C

lient/U
T

/M
agna/9910B

00/D
eliverables/C

h02 (D
P

 edits) 

Table 2.3 WWTP Hydraulic and Treatment Capacity Evaluation Summary 
Wastewater Facility Plan  
Magna Water District 

Process Hydraulic or Treatment Criteria 

Capacity Review 

2015 Current 
Design 

2.3 mgd AADF 

2.9 mgd MMDF 

4.6 mgd PHF 

2035 Design 
MWD only 

2.95 mgd AADF 

3.7 mgd MMDF 

5.9 mgd PHF 

2035 Design 
MWD + Prison 
+NW Corridor 

4.45 mgd AADF 

5.6 mgd MMDF 

8.9 mgd PHF 

Influent Pump Station 

East Lift Station  

West Lift Station  

East + West Lift Station 

 

Firm Cap. (2+1) of 3.7 mgd at PHF 

Firm Cap. (2+1) of 6.6 mgd at PHF 

Firm Cap. (5+1) of 12 mgd at PHF 

 

✖ 

✅ 

✅ 

 

✖ 

✅ 

✅ 

 

✖ 

✖ 

✅ 

East + West Headworks1 

Coarse Screen 

Grit Chamber 

 

Firm Cap (3+1) of 16 mgd at PHF 

Firm Cap (3+1) of 16 mgd at PHF 

 

✅ 

✅ 

 

✅ 

✅ 

 

✅ 

✅ 

Fine Screen Facility Firm Cap (1+1) of 6 mgd at PHF ✅ ✅ ✖ 

Oxidation Ditch 
Aeration for BOD + NH4 @ MMDF ✅ ✅ ✖ 

HRT > 24 hours @ AADF ✅ ✅ ✖ 

Clarifiers 

Overflow Rate < 400 gal/ft²-d at AADF ✅ ✅ ✖ 

Solids Loading Rate < 24 lb/ft²/day at AADF ✅ ✅ ✖ 



 

 

M
a

rc
h
 2

0
1

7
  

2
-9

 
pw

://C
arollo/D

ocum
ents/C

lient/U
T

/M
agna/9910B

00/D
eliverables/C

h02 
 pw

://C
arollo/D

ocum
ents/C

lient/U
T

/M
agna/9910B

00/D
eliverables/C

h02 (D
P

 edits) 

Table 2.3 WWTP Hydraulic and Treatment Capacity Evaluation Summary 
Wastewater Facility Plan  
Magna Water District 

Process Hydraulic or Treatment Criteria 

Capacity Review 

2015 Current 
Design 

2.3 mgd AADF 

2.9 mgd MMDF 

4.6 mgd PHF 

2035 Design 
MWD only 

2.95 mgd AADF 

3.7 mgd MMDF 

5.9 mgd PHF 

2035 Design 
MWD + Prison 
+NW Corridor 

4.45 mgd AADF 

5.6 mgd MMDF 

8.9 mgd PHF 

Chlorination 
  60 min. at AADF  
  30 min. at MMDF 
Dosing System 1,000 lbs/day @ 25 mg/L 

✅ 

✅ 

✅ 

✅ 

✅ 

✅ 

✖ 

✅ 

✖ 

RAS Pumps Firm Cap (2+1) of 5 mgd at 1 X AADF ✅ ✅ ✅ 

WAS Pumps Firm Cap (1+1) of 0.5 mgd at 0.03 X AADF ✅ ✅ ✅ 

Screw Press Loading Rate < 600 lb/hour at AADF ✅ ✅ ✅ 

Notes: 

(1) Requires rehab of west headworks screen and grit system. 



 

March 2017 2-10 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Ch02 

2.5 SUMMARY OF NECESSARY IMPROVEMENTS 

Based on the hydraulic and treatment evaluation of the existing facility conducted in this 

chapter there are recommended improvements that should be incorporated into any of the 

treatment alternatives that will be proposed in future chapters. These improvements are 

described below and summarized in Table 2.4. Recommendations include both immediate 

needs and optional items that can be added as budgets allow the coming years.  

2.5.1 Existing Facility Necessary Improvements 

During the system evaluation at existing flows, the following components need 

improvements: 

 Aerator system replacement and upgrade for oxidation ditches. 

 SCADA upgrades for process control of aerator system operation. 

 Repair existing clarifier valve. 

 Reroute pipes for BIOBROx bypass. 

– Currently influent flow from the East Headworks is pumped through the 

BIOBROx® facility before entering the oxidation ditch. A yard piping change is 

needed to convey east influent directly to the oxidation ditch and preserve the 

BIOBROx® facility for perchlorate treatment if needed in the future as described 

in Chapter 6. 

 Based on the hydraulic or treatment capacity evaluation, the District is very close to 

needing a third clarifier. If budget allows the District should include a third clarifier in 

the C7 project improvements.   

2.5.2 Scenario 1 Necessary Improvements 

During the system evaluation at Scenario 1 flows, in addition to the preceding items, the 

following components need improvements: 

 Third screw press installed (2030). 

2.5.3 Scenario 2 Necessary Improvements 

During the system evaluation at Scenario 2 flows, in addition to the preceding items, a new 

oxidation ditch, secondary clarifier, and chlorine contact basin is required. 

 



 

March 2017 2-11 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Ch02 

Table 2.4 Cost Estimate for Improvements 
Wastewater Facility Plan  
Magna Water District 

Needed Improvements   Total 

SCADA Improvements  $      100,000 

Secondary Clarifier valve repair 
 

$        20,000 

East Influent Bypass to Oxidation Ditch 
 

$      170,000 

3rd Secondary Clarifier  $   1,520,000 

  $   1,810,000 

Future Improvements   

3rd Screw Press  $      410,000 

 
 
   

 

 



 

March 2017 3-1 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Ch03 

Chapter 3 

TREATMENT PROCESS ALTERNATIVES 

3.1 INTRODUCTION 

Magna Water District (MWD) operates the wastewater treatment facility in accordance with 

a discharge permit issued by the Utah Division of Water Quality (DWQ). This permit is 

renewed every three to five years and may include new regulations that require facility 

modifications independent of hydraulic or treatment capacities required to keep up with 

population growth. This chapter will discuss future discharge regulations likely to occur 

within 20-year planning period and present treatment alternatives that will satisfy both 

growth related and regulation-driven deficiencies. 

3.2 FUTURE DISCHARGE REQUIREMENTS 

Effluent limit scenarios are presented in this section, which represent the various levels of 

treatment requirements that may be imposed by DWQ. They range in order from least to 

most disruptive of current plant operations and include: 

 No change to current permit conditions. 

 Technology Based Phosphorus Effluent Limit - 1.0 mg/L or less total phosphorus limit 

as annual mean for all non-lagoon treatment facilities to be achieved by January 1, 

2020. 

 2017 Proposed Permit Limits – Low ammonia, 5mg/L or less in the winter, and total 

residual chlorine (TRC), 0.011 mg/L or less.. 

 State Nutrient Criteria - DWQ studies have looked at cost and benefits of nutrient 

removal including the following tiers of potential limits: 

– Tier 2 possible limits – Total Phosphorus 1mg/L, Total Nitrogen 20 mg/L 

– Tier 1 possible limits – Total Phosphorus 0.1 mg/L, Total Nitrogen 10 mg/L 

 Health Based Criteria – Nitrogen limits could potentially be implemented for total 

inorganic nitrogen (TIN), rather than total nitrogen. Potential regulation would be a 

TIN of 10 mg/L or less. At least one plant in Utah has a TIN limit currently in order to 

protect groundwater quality from a health criteria based standard. 

A summary of the permit conditions and potential future limits are presented in Table 3.1. 

3.2.1 No Change to Current Permit Conditions 

Under the current permit, Magna WWTP adheres to effluent limits for seven constituents: 

BOD5, TSS, E. coli, TRC, oil and grease, pH, and ammonia (as whole effluent toxicity). The 

facility currently meets the criteria set for each constituent as reported to the State.  



 

March 2017 3-2 
pw://Carollo/Documents/Client/UT/Magna/9910B00/Deliverables/Ch03 

Table 3.1 Potential Future Discharge Requirements 
Wastewater Facility Plan 
Magna Water District 

 Constituent Units 
Existing 
Permit 

2017 
Permit 

2020 
TBEL P 

Tier II Tier I 

BOD5 mg/L 25 25  

same or decreasing 
TSS mg/L 25 25  

Total Residual 
Chlorine 

mg/L 1 0.011  

Ammonia mg/L monitor 2.5 – 5  2.5 – 5 

< 1 to 
meet  
TN 

standard 

Total Phosphorus mg/L - monitor 1 1 0.1 

Total Nitrogen mg/L - monitor  20 10 

Total Inorganic 
Nitrogen 

     10 

3.2.2 2017 Proposed Permit Limits 

Under 2017 proposed permit limits, two key changes were made from previous 

requirements: lower limits for ammonia, and lower TRC. The lower TRC with a new limit of 